s=amranas. FCC RF Test Report Report No. : 970101-01A

Spot Check Evaluation

APPLICANT . MeiG Smart Technology Co., Ltd
EQUIPMENT : SNM758

BRAND NAME : MEIGLink

MODEL NAME : SNM758

FCCID . 2APJ4-SNM758

STANDARD - 47 CFR Part 15 Subpart C §15.247
47 CFR Part 15 Subpart E §15.407

TEST DATE(S) : Nov. 30, 2023 ~ Jan. 04, 2024

We, Sporton International Inc. (Kunshan), would like to declare that the tested sample has
been evaluated in accordance with the test procedures and has been in compliance with the

applicable technical standards.

The test results in this report apply exclusively to the tested model / sample. Without written
approval of Sporton International Inc. (Kunshan), the test report shall not be reproduced

except in full.
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REVISION HISTORY

REPORT NO. VERSION DESCRIPTION ISSUED DATE

970101-01A Rev. 01 Initial issue of report Jan. 18, 2024

Conformity Assessment Condition:

1. The test results (PASS/FAIL) with all measurement uncertainty excluded are presented against the regulation limits or
in accordance with the requirements stipulated by the applicant/manufacturer who shall bear all the risks of
non-compliance that may potentially occur if measurement uncertainty is taken into account.

2. The measurement uncertainty please refer to each test result in the section “Measurement Uncertainty”

Disclaimer:

The product specifications of the EUT presented in the test report that may affect the test assessments are declared
by the manufacturer who shall take full responsibility for the authenticity.
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1 General Description
1.1 Applicant

MeiG Smart Technology Co., Ltd
2nd Floor,Office Building,No.5 Lingxia Road,Fenghuang,Fuyong Street,Bao'an District,Shenzhen City.

1.2 Manufacturer

MeiG Smart Technology Co., Ltd
2nd Floor,Office Building,No.5 Lingxia Road,Fenghuang,Fuyong Street,Bao'an District,Shenzhen City.

1.3 Product Feature of Equipment Under Test

Product Feature

Equipment SNM758
Brand Name MEIGLink
Model Name SNM758
FCCID 2APJ4-SNM758
SN Conducted: 758W016DYD050700303
Radiation: 758W016DYC122100193
WLAN(2.4GHz) : Glue Stick Antenna with gain 0 dBi
Antenna Type/ Gain WLAN(5GHz) : Glue Stick Antenna with gain 1.00 dBi
Bluetooth : Glue Stick Antenna with gain 0 dBi
HW Version V1.02
SW Version SNM758EQ_EQO000_2774.51ABD20.4041C02_231026_100_V01_T12
EUT Stage Identical Prototype

Remark: The above EUT's information was declared by manufacturer. Please refer to the specifications
or user's manual for more detailed description.

1.4 Modification of EUT

No modifications are made to the EUT during all test items.
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1.5 Testing Site

Sporton International Inc. (Kunshan) is accredited to ISO/IEC 17025:2017 by American Association for
Laboratory Accreditation with Certificate Number 5145.02.

Test Firm Sporton International Inc. (Kunshan)

No. 1098, Pengxi North Road, Kunshan Economic Development Zone
Test Site Location Jiangsu Province 215300 People’s Republic of China
TEL : +86-512-57900158

FCC Test Firm

Sporton Site No. FCC Designation No. Registration No.

Test Site No.

oa%algg)_skgs CN1257 314309
1.6 Test Software
ltem Site Manufacturer [Name Version
1. |THO1-KS SPORTON \F/grclzol_gfzggogeﬂ Tools 10.0
2 THOL-KS SPORTON \F/grg.gjlfécr)_CMNA_lgolll 3.0
3. 03CHO05-KS AUDIX E3 210616

1.7 Applicable Standards

According to the specifications of the manufacturer, the EUT must comply with the requirements of the

following standards:

¢ FCC KDB 484596 D01 Referencing Test Data v02r02
+ 47 CFR Part 15 Subpart C §15.247

+ 47 CFR Part 15 Subpart E §15.407

¢ ANSI C63.10-2013
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2 Re-use of Measured Data
2.1 Introduction Section

This application re-uses data collected on a similar device. The subject device of this application (Model:
SNM758, FCC ID: 2APJ4-SNM758) is electrically identical to the reference device (Model: SLM758,
FCC ID: 2APJ4-SLM758) for the portions of the circuitry corresponding to the data being re-used.
Based on their similarity, the FCC Part 15C (equipment class: DTS, DSS) and FCC Part 15E
(equipment class: NIl) reuse the original model’s result and do spot-check, following the FCC KDB
484596 D01 Referencing Test Data v02r02.

The applicant takes full responsibility that the test data as referenced in this report represent
compliance for this FCC ID: 2APJ4-SNM758 .

2.2 Model Difference Information

The main difference between FCC ID: 2APJ4-SLM758 and FCC ID: 2APJ4-SNM758 is as below:
2/3/4G function is removed by hardware.
Add 802.11ac mode for WIFI 5G by software.

Other differences and all the details of similarity and difference can be found in the confidential
documents (SNM758_Operational Description of Product Equality Declaration).
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2.3 Reference detail Section:

Rule | Equipment ASGUEE) Reference FCC Ee Gra}nt/ Reference FCC I Report
Part Class ZEITE ID (Parent) FEIUIEEIE Title F|II_|ng Title/Section
(MH2) Change (Variant)
DSS - All sections
(BRIEDR) 2400~2483.5 2APJ4-SLM758 | Original Grant | FRO70101A |2APJ4-SNM758| “ 1 ho i
15C DTS 2400~2483.5 2APJ4-SLM758 | Original Grant| FR970101B |2APJ4-SNMm7sg| All sections
(BLE) applicable
DTS - All sections
2400~2483.5 2APJ4-SLM758 | Original Grant| FR970101C |2APJ4-SNM758 ;
(WLAN) applicable
5180~5240 2APJ4-SLM758 | Original Grant| FR970101D |2APJa-sNm7sg| Al sections
applicablefor
5260~5320 2APJ4-SLM758 | Original Grant| FR970101D |2APJa-sNm7sg| Al sections
applicablefor
. All sections
15E | U-NII 5500~5700 2APJ4-SLM758 | Original Grant | FRO70101D | 2APJ4-SNM758| [ bor 0
5745~5825 2APJ4-SLM758 | Original Grant| FR970101E |2APJa-sNM7sg| Al sections
applicablefor
5260~5320 - All sections
2500-2700 2APJ4-SLM758 | Original Grant | FZ970101 | 2APJ4-SNM758| “ Loy i

Note: For WIFI 5G 802.11n HT20 / ac VHT20 and 802.11n HT40 / ac VHT40 mode, the whole testing have assessed only
802.11n HT20/HT40 by referring to their maximum conducted power.
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2.4 Spot Check Verification Data Section

Conducted power test and radiated spurious emission test against the variant model based on the
worst-case condition from the original model was performed in this filing to demonstrate the test data
from original model remains representative for the variant model.

All test procedures follow the related section of parent report.

Spot-check measurements, while being always compliant with the applicable rule part(s) for the test
under consideration, show a deviation dgz from the reference data no larger than 3 dB:

des = | Veg —Ras | =3 dB (1)
Vgg, the variant spot-check level
Rgg, the corresponding measurement level for the reference model

An alternative to the limit of eq. (1) is available, and is based on considering how far the reference data
Rgs is from the compliance threshold Cgz (also expressed in dB), for the particular test under
consideration. In this case, if Mgz =|Cgs — Rgg| is the margin in dB from the compliance limit, a spot
check may be considered acceptable when the deviation ddB from the reference data satisfies the
following condition:

dee = | Vas — Reg | = (3 + Mgg /20) dB , for 0 < Mgz < 60 dB (2)
where “| |” is the absolute value of the measured quantity.
When using the option in eq. (2), dgs increases linearly from 3 dB to 6 dB.

Summary for power and RSE spot check for each rule entry and technology is listed as below:
2APJ4-SLM758 [ 2APJ4-SNM758
Parent Variant Deviation Limit
TEElETm | MERE Worst mode Check Test (dB) (dB)
Test Result Result

BT BR/EDR 8.61 8.10 0.51 3

BLE 1Mbps -1.11 -1.42 0.31 3

11b, 2.4GHz 17.67 17.25 0.42 3

11g, 2.4GHz 22.03 21.94 0.09 3

11n HT20, 2.4GHz 21.02 20.85 0.17 3

11n HT40, 2.4GHz 21.79 21.39 0.4 3

11a, 5.2GHz 12.28 12.23 0.05 3

11a, 5.3GHz 11.72 11.69 0.03 3

gg\:‘v‘i‘#cwd 11a, 5.5GHz 12.74 12.53 0.21 3

(dBm) 11a, 5.8GHz 12.48 11.64 0.84 3

11n HT20, 5.2GHz 11.43 11.25 0.18 3

11n HT20, 5.3GHz 11.01 10.80 0.21 3

11n HT20, 5.5GHz 11.53 11.23 0.3 3

11n HT20, 5.8GHz 11.21 10.89 0.32 3

11n HT40, 5.2GHz 9.87 9.83 0.04 3

11n HT40, 5.3GHz 9.92 9.65 0.27 3

11n HT40, 5.5GHz 10.42 10.02 0.4 3

11n HT40, 5.8GHz 9.82 9.68 0.14 3
Sporton International Inc. (Kunshan) Page Number 1 8 0f 30
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2APJ4-SLM758 | 2APJA-SNM758 [ .. .
Test Iltem Mode Parent Variant (dB) (dB)
Worst Result Check Result
_ Bluetooth-LE_GSFK CH78 21.16 -18.35 2.81 3
Radiated  "Bjyetooth BR_GFSK CH39 -10.89 1341 252 3
Eﬁfi;':i‘;i 802.11n HT40 CHO9 3.10 3.12 0.02 3
(dBm) 802.11a CH140 3.76 6.27 251 3
802.11a CH149 14.47 -17.08 2.61 3
Conclusion:

Radiated spurious emission test against the variant model based on the worst-case condition from the
original model was performed in this filing to demonstrate the test data from original model remains
representative for the variant model.

Based on the spot check test result, the test data from the original model is representative for the
variant model. The power level and RSE spot check are shown within expected level compliant to limit
line.

The same DFS detection mechanism/software is used in the variant. Hence, there is no spot check data
for DFS hand-shaking mechanism.

We confirm that the test data reuse policy of FCC KDB 484596 D01 Referencing Test Data v02r02 has
been followed and the test data as referenced from the parent model report represents compliance with
new FCC ID.
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3 Test Configuration of Equipment Under Test

The EUT has been associated with peripherals and configuration operated in a manner tended to

maximize its emission characteristics in a typical application. Frequency range investigated: radiation

emission (9 kHz to the 10th harmonic of the highest fundamental frequency or to 40 GHz, whichever is

lower). For radiated measurement, pre-scanned in three orthogonal panels, X, Y, Z. The worst cases (Y

plane) were recorded in this report.

3.1 Carrier Frequency and Channel

Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
36 5180 44 5220
5180-5240 MHz 38* 5190 46* 5230
U-NII-1 40 5200 48 5240
42" 5210 - -
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
52 5260 60 5300
5260-5320 MHz 54* 5270 62* 5310
U-NII-2A 56 5280 64 5320
58" 5290 - -
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
100 5500 112 5560
102* 5510 116 5580
5500-5700MHz 104 5520 132 5660
U-NII-2C 106" 5530 134* 5670
108 5540 136 5680
110* 5550 140 5700
Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
149 5745 157 5785
5745-5825 MHz 151* 5755 159* 5795
U-NII-3 153 5765 161 5805
155 5775 165 5825
Sporton International Inc. (Kunshan) Page Number : 10 of 30
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Frequency Band Channel Freq.(MHz) Channel Freq. (MHz)
118* 5590 124 5620

TDWR Channel 120 5600 126* 5630
122* 5610 128 5640

Note:

1. The above Frequency and Channel in "*" are 40MHz bandwidth.

2. The above Frequency and Channel in "1 are 80MHz bandwidth.

3.2 Test Mode

Final test modes are considering the modulation and worse data rates as below table.

Modulation Data Rate
802.11ac VHT20 MCSO
802.11ac VHT40 MCSO
802.11ac VHTS80 MCSO0
U-NII-1 U-NII-2A U-NII-2C U-NII-3
cn.# 20M BW 20M BW 20M BW 20M BW
L Low 36 52 100 149
Middle 44 60 116 157
H High 48 64 140 165
U-NII-1 U-NII-2A U-NII-2C U-NII-3
cn.# 40M BW 40M BW 40M BW 40M BW
L Low 38 54 102 151
Middle - - 110 -
H High 46 62 134 159
U-NII-1 U-NII-2A U-NII-2C U-NII-3
en.# 80M BW 80M BW 80M BW 80M BW
L Low - - 106 -
Middle 42 58 - 155
H High - - 122 -
Sporton International Inc. (Kunshan) Page Number : 11 of 30
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3.3 Connection Diagram of Test System

Power

Source

EUT

. For detail, please refer to test mode configuration and setup photographs for each test item.

Test Jig

This example is connection diagram of EUT test configurations.

3.4 Support Unit used in test configuration and system

Item |Equipment Trade Name [Model Name|FCC ID Data Cable Power Cord
1. |TestJig N/A N/A N/A N/A N/A
2. |Adapter N/A N/A N/A N/A N/A
3. |Antenna N/A N/A N/A N/A N/A

3.5 EUT Operation Test Setup

For WLAN RF test items, an engineering test program was provided and enabled to make EUT

continuously transmit.

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158
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3.6 Measurement Results Explanation Example

For all conducted test items:
The offset level is set in the spectrum analyzer to compensate the RF cable loss and attenuator factor
between EUT conducted output port and spectrum analyzer. With the offset compensation, the

spectrum analyzer reading level is exactly the EUT RF output level.

Example :
The spectrum analyzer offset is derived from RF cable loss.
Offset = RF cable loss.

Following shows an offset computation example with cable loss 6.5 dB.

Offset(dB) = RF cable loss(dB) = 6.5 (dB)

Sporton International Inc. (Kunshan) Page Number : 13 of 30
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4 Test Result
4.1 6dB and 26dB and 99% Occupied Bandwidth Measurement
4.1.1 Description of 6dB and 26dB and 99% Occupied Bandwidth

The minimum 6 dB bandwidth shall be at least 500 kHz.
26dB and 99% Occupied bandwidth are reporting only.

4.1.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.

4.1.3 Test Procedures

The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v02r01.

Section C) Bandwidth Measurement
. Emission Bandwidth (EBW) and 99% OBW

Set RBW = approximately 1% of the emission bandwidth.
Set the VBW > RBW.
Detector = Peak.

Trace mode = max hold

S o

Measure the maximum width of the emission that is 26 dB down from the peak of the
emission. Compare this with the RBW setting of the analyzer. Readjust RBW and
repeat measurement as needed until the RBW/EBW ratio is approximately 1%.

6. For 99% Bandwidth Measurement, the spectrum analyzer's resolution bandwidth
(RBW) is set to 1%~5% of the OBW and set the Video bandwidth (VBW) = 3 * RBW.

7. Measure and record the results in the test report.

Section C) Bandwidth Measurement
. Minimum Emission Bandwidth for the band 5.725 - 5.85 GHz

Set RBW = 100kHz.
Set the VBW = 3 x RBW.
Detector = Peak.

Trace mode = max hold

a M 0N RPN

Measure the maximum width of the emission that is 6 dB down from the peak of the
emission.

6. Measure and record the results in the test report.
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4.1.4 Test Setup

ale o
Spectrum Analyzer EUT
4.1.5 Test Result of 6dB Bandwidth
U-NII-1/2A/2C
IC 99% IC 99% 26dB
99% 26 dB ; . -
Data Freq. " . Bandwidth Bandwidth Bandwidth
e Rate RIESN BCLL (MHz) Ba(rl\\/ld;vzlglth Ba(rl\‘/?m?th Power Limit | EIRP Limit Power Limit Qe
(dBm) (dBm) (dBm)
VHT80 MCSO0 1 42 5210 74.81 83.12 - 23.01 -
VHT80 MCSO0 1 58 5290 74.81 82.96 23.98 30.00 23.98
VHT80 MCSO0 1 106 5530 74.69 84.88 23.98 30.00 23.98
VHT80 MCSO0 1 122 5610 74.69 85.35 23.98 30.00 23.98
U-NII-3
6 dB
99% 26dB 6 dB °
Mod. Data | nrx | cH. (';Arﬁ‘l') Bandwidth | Bandwidth | Bandwidth Bandwldih Pass/Fail
(MHz) (MHz) (MHz) (MHz)
VHT80 MCSO0 1 155 5775 74.81 84.40 75.04 0.5 Pass
Minimum 6dB Bandwidth
Spectrum [%]
Ref Level 26.50 dém  Offset 6.50 dé & RBW 100 kHz
Att 30 dB SWT 1.6 ms & YBW 300 kHz Mode Sweep
@ 1Pk Max
M1[1] 12.38 dBm
20 dBr 5.737400 GHz
D2[1] -0.79 dB
75.040 MHz
10 dBrr
0 dem
10 dem—jet 7220 CB T T -
2 -13.020 JLYV.\:HU MM AATL IS )W LIMLEMAALI AT m
-20 dBm 1 |
-30 dBm: 1
JJI l\
, i
-40 dBm T 1 i
] i g ‘
‘iﬂj dom T
-60 dBm
-70 dBm
CF 5,775 GHz 1001 pts Span 160.0 MHz
)i ] QD we
Date: ZEB.DE 3 1 4:58
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| Maximum 26dB Bandwidth for 80M BW
Spectrum l%’ I
RefLevel 26.50 dBm  Offset 6.50 d& @ RBW 1 MHz
jo Att 30de SWT 1ms @ VBW 3 MHz Mode Sweep
@ 1Pk View
mM1[1] 0.55 dBm
20 dBm 5.623270 GHz
ndB 26.00 dB
10 dém Bw 85.350000000 MHz
mMQ factor 65.9
0dem vl e S\ [imatrss Eeacadras
™ \
-10 dBm ! "\
-20 dBm ﬂ} k] s
AP T = Ao Tl
W e L LT
-40 dBm
-50 dBm
-60 dem
-70 dBm
CF 5.61 GHz 1001 pts Span 160.0 MHz
Marker
Type | Ref | Tr|:| X-value \ Y-value \ Function | Function Result |
M1 1 5.62327 GHz 0.55 dém ndB down 85,35 MHz
Tl 1 5.56812 GHz -25.27 dBm ndg 26.00 dB
T2 1 5.65348 GHz -25.60 dém Q factor 65.9
Jj J Qi) W
Date: 2B.DEC.2023 16:40:04
| Maximum 99% Occupied Bandwidth for 80M BW

Spectrum

(=)

Ref Level 26.50 dBm
jo ALt 30 de

Offset 6,50 d& & RBW 1 MHz
SWT 1ms & VBW 3 MHz

Mode Sweep

@153 Max

20 dBm

mi[1]

10 dBm

Occ Bw

0.41 dBm
5.183270 GHz
74.805194805 MHz

0 dem

-10 dBm:

PR P

-20 dBm ‘H)

-30 dBm

o Pt iy 1Y

-40 dBm

N"“MW‘M»"WA

-50 dem

-60 dBm

-70 dBm

CF 5.21 GHz

1001 pts

Span 120.0 MHz

Marker
Type | Ref | Tr|:|

X-value \

Y-value \

Function |

Function Result |

M1 1
T1 1
T2 1

5.18327 GHz
5.172478 GHz
5.247283 GHz

-0.41 dém
-8.01 dém
-7.53 dBm

Qcc Bw

74.805194805 MHz

Date: ZB.DEC.2023 16:32:49

Note: The occupied channel bandwidth is maintained within the band of operation for all of the modulations.
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4.2 Maximum Conducted Output Power Measurement

4.2.1 Limit of Maximum Conducted Output Power
<FCC 14-30 CFR 15.407>
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum conducted output
power over the frequency band of operation shall not exceed 250 mW.
For the 5.25-5.725 GHz bands, the maximum conducted output power over the frequency bands of
operation shall not exceed the lesser of 250 mW or 11 dBm 10 log B, where B is the 26 dB emission
bandwidth in megahertz.
For the band 5.725-5.85 GHz, the maximum conducted output power over the frequency band of
operation shall not exceed 1 W.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
Note that U-NII-2 band, devices with a maximum e.i.r.p. greater than 500 mW shall implement TPC in
order to have the capability to operate at least 6 dB below the maximum permitted e.i.r.p. of 1 W.
4.2.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
4.2.3 Test Procedures
The testing follows Method PM of FCC KDB 789033 D02 General UNII Test Procedures New Rules
v02r01.
Method PM (Measurement using an RF average power meter):
1. Measurement is performed using a wideband RF power meter.
2. The EUT is configured to transmit continuously with a consistent duty cycle at its maximum
power control level.
3. Measure the average power of the transmitter, and the average power is corrected with duty
factor, 10 log(1/x), where x is the duty cycle.
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4.2.4 Test Setup

[—]—F
Power Meter Attenuator EUT
4.2.5 Test Result of Maximum Conducted Output Power
U-NII-1
Average
voo. | 222 | wrx | o, | e8| Focir | Condusted Pover | pRle Tl | 00| paggea | Pover
(dB) (dBm) (dBm)
VHT20 MCSO0 1 36 5180 0.60 10.95 24.00 1.00 Pass 10
VHT20 MCSO0 1 44 | 5220 | 0.60 10.28 24.00 1.00 Pass 10
VHT20 MCSO 1 48 5240 0.60 10.22 24.00 1.00 Pass 10
VHT40 MCSO 1 38 5190 1.48 8.87 24.00 1.00 ! Pass
VHT40 MCSO0 1 46 | 5230 | 1.48 8.40 24.00 1.00 Pass
VHTS80 MCSO0 1 42 | 5210 | 2.63 9.08 24.00 1.00 Pass 11
U-NII-2A
Average EIRP
o | B3| o | on | | ot | ComtbetConer | ol | 05, | RO | s | £
(dBm) (dBm)
VHT20 MCSO0 1 52 5260 0.60 10.16 23.98 1.00 26.99 Pass 10.5
VHT20 MCSO0 1 60 5300 0.60 9.32 23.98 1.00 26.99 Pass 10.5
VHT20 MCSO0 1 64 5320 0.60 9.25 23.98 1.00 26.99 Pass 10.5
VHT40 MCSO0 1 54 5270 1.48 7.82 23.98 1.00 26.99 Pass 9.5
VHT40 MCSO0 1 62 5310 1.48 7.11 23.98 1.00 26.99 Pass 9.5
VHT80 MCSO0 1 58 5290 2.63 7.99 23.98 1.00 26.99 Pass 11
U-NII-2C
vod. | 2@ [ oy | on | Fred | oot Cof‘dﬁ\g‘:’zggower bowor it | DS PE(;‘?"; Pass/Fail | Fower
Rate (MHz) (dB) with duty factor (dBm) (dBi) Limit Setting
(dBm) (dBm)
VHT20 MCSO0 1 100 5500 0.60 9.19 23.98 1.00 26.99 Pass
VHT20 MCSO 1 116 5580 0.60 9.27 23.98 1.00 26.99 Pass
VHT20 MCSO 1 140 5700 0.60 9.89 23.98 1.00 26.99 Pass
VHT40 MCSO0 1 102 5510 1.48 6.88 23.98 1.00 26.99 Pass 8.5
VHT40 | MCSO 1 110 | 5550 1.48 7.06 23.98 1.00 26.99 Pass 8.5
VHT40 MCSO 1 134 5670 1.48 8.67 23.98 1.00 26.99 Pass 8.5
VHT80 MCSO0 1 106 5530 2.63 8.62 23.98 1.00 26.99 Pass 11
VHT80 MCSO0 1 122 5610 2.63 9.35 23.98 1.00 26.99 Pass 11
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U-NII-3
Average
Duty Conducted
Data Freq. Conducted Power o DG . Power
Mod. Rate NTX | CH. (MHz) Factor with duty factor Power Limit (dBi) Pass/Fail Setting
(dB) (dBm)
(dBm)
VHT20 MCSO0 1 149 | 5745 0.60 9.15 30.00 1.00 Pass 9.5
VHT20 MCSO0 1 157 | 5785 0.60 9.26 30.00 1.00 Pass 9.5
VHT20 MCSO0 1 165 | 5825 0.60 8.93 30.00 1.00 Pass 9.5
VHT40 MCSO0 1 151 | 5755 1.48 8.63 30.00 1.00 Pass 9
VHT40 MCSO0 1 159 | 5795 1.48 8.83 30.00 1.00 Pass 9
VHT80 MCSO0 1 155 | 5775 2.63 8.80 30.00 1.00 Pass 11
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4.3 Power Spectral Density Measurement

4.3.1 Limit of Power Spectral Density
<FCC 14-30 CFR 15.407>
For mobile and portable client devices in the 5.15-5.25 GHz band, the maximum power spectral
density shall not exceed 11dBm in any 1 megahertz band.
For the 5.25-5.725 GHz bands, the maximum power spectral density shall not exceed 11 dBm in any
1 megahertz band.
For the band 5.725-5.85 GHz, the maximum power spectral density shall not exceed 30 dBm in any
500-kHz band.
If transmitting antennas of directional gain greater than 6 dBi are used, the peak output power shall
be reduced by the amount in dB that the directional gain of the antenna exceeds 6 dBi.
4.3.2 Measuring Instruments
The measuring equipment is listed in the section 4 of this test report.
4.3.3 Test Procedures
The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section F) Maximum power spectral density.
For devices operating in the bands UNII-1/2A/2C
# Method SA-2 #
(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).
. Measure the duty cycle.
. Set span to encompass the entire emission bandwidth (EBW) of the signal.
. Set RBW =1 MHz.
. Set VBW = 3 MHz.
. Number of points in sweep = 2 Span / RBW.
. Sweep time = auto.
. Detector = RMS
. Trace average at least 100 traces in power averaging mode.
. Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6
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dB if the duty cycle is 25 percent.

For devices operating in the band UNII-3

# Method SA-2 #

(trace averaging across on and off times of the EUT transmissions, followed by duty cycle correction).

Measure the duty cycle.

Set span to encompass the entire emission bandwidth (EBW) of the signal.

Set RBW = 500KHz (or 300 kHz if the SA can’t set RBW=500KHz).

Set VBW 2 1 MHz.

Number of points in sweep = 2 Span / RBW.

Sweep time = auto.

Detector = RMS

Trace average at least 100 traces in power averaging mode.

If the SA can’t set RBW=500KHz, then add 10 log(500kHz/RBW) to the test result.

Add 10 log(1/x), where x is the duty cycle, to the measured power in order to compute the
average power during the actual transmission times. For example, add 10 log(1/0.25) = 6

dB if the duty cycle is 25 percent.

4.3.4 Test Setup

ole

Spectrum Analyzer EUT
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4.3.5 Test Result of Power Spectral Density

UNII-1/2A/2C
5 Duty Average _ Average
woo | B3 | o | on | G | i | oDy | @ |
(dBm/MHz) (dBm/MHz)
VHT80 MCSO0 1 42 5210 2.63 -9.17 11.00 1.00 Pass
VHT80 MCSO0 1 58 5290 2.63 -10.11 11.00 1.00 Pass
VHT80 MCSO0 1 106 5530 2.63 -8.12 11.00 1.00 Pass
VHT80 MCSO0 1 122 5610 2.63 -7.90 11.00 1.00 Pass

Worst Case Power Density (dBm/MHz)

Spectrum

(=)

Ref Level 26.50 dBm
|= Att
SGL Count 100/100

30 dB @ SWT

Offset 6.50 dB & RBW 1 MHz

20 ms & VBW 3 MHz

Mode Sweep

@ 1Rm AvgPwr

M1[1]

20 dBm

10.53 dBm
5.634340 GHz

10 dBm

S

-50 dBm:

-60 dBm:

-70 dBm:

CF 5.61 GHz

1001 pts

Span 120.0 MHz

Note: Average Power Density (dB) = Measured value+ Duty Factor
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U-NII-3
Duty 10log Average Average
Data Freq. (500kHz Power Density PSD DG Pass
Mod. | Rate | NTX | CH- | M) F("’(‘fé‘)’r /RBW) | with Duty Factor Limit (dBi) IFail
Factor (dB) (dBm/500kHz) | (dBm/500kHz)
VHT80 | MCSO 1 155 | 5775 2.63 2.22 -11.14 30.00 1.00 Pass
Worst Case Power Density (dBm/300kHz)
Spectrum [%]
Ref Level 26.50 dBm Offset 6.50 dB & RBW 300 kHz
Attt 30 dB @ SWT 20 ms & VBW 1 MHz Mode Sweep
SGL Count 100/100
@ 1Rm AvgPwr
mM1[1] 15.99 dBm
20 dBm 5.749950 GHz
10 dBm
0 dem
-10 dBm:
M1
o0 dBm PPV LY PRIV TS w--;-‘.\ rb A AN, s ;
| 1
-30 dBm 4
| |
-40 dBm } -
J \
g s - —
-60 dBm:
-70 dBm:
CF 5.775 GHz 1001 pts Span 120.0 MHz
)| ] v
Date: ZB.DEC.2023 18:25:31
Sporton International Inc. (Kunshan) Page Number 1 23 0f 30
TEL : +86-512-57900158

Report Issued Date : Jan. 18, 2024
Report Version

Report Template No.: SCE Version 1.0

: Rev. 01




s=amranas. FCC RF Test Report Report No. : 970101-01A

4.4 Unwanted Emissions Measurement

This section as specified in FCC Part 15.407(b) is to measure unwanted emissions through radiated

measurement for band edge spurious emissions and out of band emissions measurement. The

unwanted emissions shall comply with 15.407(b)(1) to (6), and restricted bands per FCC Part15.205.

441 Limitof Unwanted Emissions

(1)

)

For transmitters operating in the 5150-5250 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of —27dBm/MHz.

For transmitters operating in the 5250-5350 MHz band: all emissions outside of the 5150-5350
MHz band shall not exceed an EIRP of -27 dBm/MHz. Devices operating in the 5250-5350 MHz
band that generate emissions in the 5150-5250 MHz band must meet all applicable technical
requirements for operation in the 5150-5250 MHz band (including indoor use) or alternatively
meet an out-of-band emission EIRP limit of -27 dBm/MHz in the 5150-5250 MHz band.

For transmitters operating in the 5470-5600 MHz and 5650-5725MHz band: all emissions outside
of the 5470-5600 MHz and 5650-5725MHz band shall not exceed an EIRP of -27 dBm/MHz.

For transmitters operating in the 5.725-5.85 GHz band:

15.407(b)(4)(i) All emissions shall be limited to a level of -27 dBm/MHz at 75 MHz or more above
or below the band edge increasing linearly to 10 dBm/MHz at 25 MHz above or below the band
edge, and from 25 MHz above or below the band edge increasing linearly to a level of 15.6
dBm/MHz at 5 MHz above or below the band edge, and from 5 MHz above or below the band

edge increasing linearly to a level of 27 dBm/MHz at the band edge.
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(3) Unwanted spurious emissions fallen in restricted bands shall comply with the general field

strength limits as below table,

Frequency Field Strength Measurement Distance
(MHz) (microvolts/meter) (meters)
0.009 — 0.490 2400/F(kHz) 300
0.490 - 1.705 24000/F(kHz) 30
1.705 - 30.0 30 30
30-88 100 3
88 — 216 150 3
216 - 960 200 3
Above 960 500 3
(4) EIRP (dBm) Field Strength at 3m (dBpV/m)
- 27 68.2

Note: The following formula is used to convert the EIRP to field strength.
EIRP = Ewmeas + 20|Og (dMeas) -104.7

where
EIRP is the equivalent isotropically radiated power, in dBm
Eweas is the field strength of the emission at the measurement distance, in dBuV/m

dweas is the measurement distance, in m

(4) ANSI C63.10-2013 clause 12.7.3 note 97

As specified by regulatory requirements, emissions above 1000 MHz that are outside of the

restricted bands are subject to a peak emission limit. However, an out-of-band emission that

complies with both the average and peak general regulatory limits is not required to satisfy the

peak emission limit.

4.4.2 Measuring Instruments

The measuring equipment is listed in the section 4 of this test report.
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4.4.3 Test Procedures

1. The testing follows FCC KDB 789033 D02 General UNII Test Procedures New Rules v01r04.
Section G) Unwanted emissions measurement.
(1) Procedure for Unwanted Emissions Measurements Below 1000MHz
. RBW = 120 kHz
. VBW = 300 kHz
. Detector = Peak
. Trace mode = max hold
(2) Procedure for Peak Unwanted Emissions Measurements Above 1000 MHz
«  RBW =1MHz
. VBW 2 3 MHz
. Detector = Peak
. Sweep time = auto
. Trace mode = max hold
(3) Procedures for Average Unwanted Emissions Measurements Above 1000MHz
. RBW =1 MHz
. VBW = 10 Hz, when duty cycle is no less than 98 percent.
. VBW = 1/T, when duty cycle is less than 98 percent where T is the minimum
transmission duration over which the transmitter is on.

2. The EUT was placed on a turntable with 0.8 meter for frequency below 1GHz and 1.5 meter for
frequency above 1GHz respectively above ground.

3. The EUT was set 3 meters from the interference receiving antenna which was mounted on the
top of a variable height antenna tower.

4. The antenna is a broadband antenna and its height is adjusted between one meter and four
meters above ground to find the maximum value of the field strength for both horizontal
polarization and vertical polarization of the antenna.

5. For each suspected emission, the EUT was arranged to its worst case and then adjust the
antenna tower (from 1 m to 4 m) and turntable (from O degree to 360 degrees) to find the
maximum reading.

6. For testing below 1GHz, if the emission level of the EUT in peak mode was 3 dB lower than the
limit specified, then peak values of EUT will be reported, otherwise, the emissions will be
repeated one by one using the CISPR quasi-peak method and reported.

7. For testing above 1GHz, the emission level of the EUT in peak mode was 20dB lower than
average limit (that means the emission level in average mode also complies with the limit in
average mode), then peak values of EUT will be reported, otherwise, the emissions will be
measured in average mode again and reported.
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4.4.4 Test Setup

For radiated emissions below 30MHz

Metal Full Soldered Ground Plane

00

Sp-eciruﬁl Maly;er ! Receiver

For radiated emissions from 30MHz to 1GHz

R Antenna

i

Im

EUT

B0cm

1
Metal Full Soldered Ground Plane

[ e

| |
Spectrum Analyzer ! Receiver

For radiated emissions above 1GHz

Metal Full Soldered Ground Plane

oc
Spectrum Analyzer / Receiver
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445 Test Results of Radiated Spurious Emissions (9 kHz ~ 30 MHz)

The low frequency, which started from 9 kHz to 30MHz, was pre-scanned and the result which was
20dB lower than the limit line was not reported.
There is a comparison data of both open-field test site and semi-Anechoic chamber, and the result

came out very similar.

4.4.6 Test Result of Radiated Spurious at Band Edges

Please refer to Appendix A.

4.4.7 Duty Cycle

Please refer to Appendix B.

4.4.8 Test Result of Radiated Spurious Emissions (30MHz ~ 10th Harmonic)

Please refer to Appendix A.
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5 List of Measuring Equipment

Instrument Manufacturer | Model No. | Serial No. [Characteristics Cal:)b;?etion Test Date Due Date Remark
iﬁgf;rz“e’? R&S FSV40 | 101040 | 10Hz-40GHz | Oct 11,2023 |1 O 25 oct. 10, 2024 ?To;gfcég
Pulse Power Anritsu MA24118 | 0917070 | OOMHZAOCH ] 5an 05, 2023 [0 O 285 gan. 04, 2024 (CTol_’i‘gfcé‘;‘;
Power Meter Anritsu ML2495A | 1005002 B:r?g"v\'lfjth Jan. 05, 2023 DDeecc.lozséyzzoozzeg Jan. 04, 2024 ?Tolj‘gfcé‘;‘;
EMI Test Receiver|  Keysight N9038A MYngOOO SH;;%S(?BHJ;M Oct. 10, 2023 '\3‘;‘;_3&’22%22?: Oct. 09, 2024 (oggﬂgg?&)
ORI | oo | oron | T MR 2, 1005, 25 |y 2| S
Loop Antenna R&S HFH2-Z2 | 100821 | 9kHz-30MHz | Oct 10,2023 [N S0 2887 oct. 09, 2024 (oggﬂgg?&)
Bilog Antenna TeseQ CBL6111D | 49922 | 30MHz-1GHz | Apr. 09, 2023 hf]z\a.%%,zz%zzi Apr. 08, 2024 (o§§ﬂ3§f’£s>
33;"%@?}?}2 ETS-Lindgren 3117 00218642 | 1GHz~18GHz | Apr. 06, 2023 “33‘;%%22%22?: Apr. 05, 2024 (oggﬂgg?&)
SHF-EHF Horn | Com-power AH-840 101093 | 18GHz~40GHz | Jan. 08, 2023 '\3‘;‘;_%2{‘22%223; Jan. 07, 2024 (o?gﬂgg?&)
Amplifier SONOMA 310N | 380826 | OKHz-1GHz | Jul.06,2023 "2 30 TS Jul. 05, 2024 (Oggﬂggf’&)
Amplifier EM EMI8GA0GA | 060852 | 18-40GHz | Jan. 05,2023 | 3 2325 Jan. 04, 2024 (Oggﬁ:ggﬁ?s)
high gain Amplifier EM EMO1G18GA | 060839 | 1Ghz-18Ghz | Oct. 10, 2023 [NOV- 30: 2023~ 0y g 50p4 | Radiation
Jan. 04, 2024 (03CHO5-KS)
Amplifier EM EMOLG18GA | 060833 | 1Ghz-18Ghz | Jan. 05,2023 |"1r % 2325 Jan. 04, 2024 (o§§ﬂ3§?£s>
AC Power Source Chroma 61601 FlOgZQOO N/A NCR '\3(;\;%2122%223; NCR (O?ngﬂgg?QS)
Turn Table ChamPro | EM 1000-T | 060762-T | 0~360 degree NCR  |Nor S By NCR (Oggﬂggf’;s)
AntennaMast | ChamPro | EM1000-A |060762-A| 1m-4m NCR (N s | NCR (Oggﬂggf’}z‘s)
NCR: No Calibration Required.
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6

Measurement Uncertainty

The measurement uncertainties shown below were calculated in accordance with the requirements of

ANSI 63.26-2015. All the measurement uncertainty value were shown with a coverage K=2 to indicate

95% level of confidence. The measurement data show herein meets or exceeds the CISPR

measurement uncertainty values specified in CISPR 16-4-2 and can be compared directly to specified

limit to determine compliance.

Uncertainty of Conducted Measurement

Test Item Uncertainty
Conducted Spurious Emission & Bandedge +2.26 dB
Occupied Channel Bandwidth +0.1%
Conducted Power +0.46 dB
Conducted Power Spectral Density +0.88 dB
Frequency +0.4 Hz

Uncertainty of Radiated Emission Measurement (30 MHz ~ 1000 MHz)

Measuring Uncertainty for a Level of

Confidence of 95% (U = 2Uc(y)) 6.28dB
Uncertainty of Radiated Emission Measurement (1 GHz ~ 18 GHz)
Measuring Uncertainty for a Level of 4.88dB
Confidence of 95% (U = 2Uc(y)) '
Uncertainty of Radiated Emission Measurement (18 GHz ~ 40 GHz)
Measuring Uncertainty for a Level of 5 26dB
Confidence of 95% (U = 2Uc(y)) '
-THE END-
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Appendix A. Radiated Spurious Emission Test Data

: Relative Humidity : | 41 ~42 %
Test Engineer : Carry Xu
Temperature : 22~23 C
Radiated Spurious Emission Test Modes
Mode Band (BGa:f) Modulation Channel Frequency gg:: Remark
Mode 1 U-NII-1 5.15-5.25 802.11ac VHT80 42 5210 MCSO0 -
Mode 2 U-NII-2A 5.25-5.35 802.11ac VHT80 58 5290 MCSO0 -
Mode 3 U-NII-2C 5.47-5.725 802.11ac VHT80 106 5530 MCSO0 -
Mode 4 U-NII-2C 5.47-5.725 802.11ac VHT80 122 5610 MCSO0 -
Mode 5 U-NII-3 5.725-5.85 802.11ac VHT80 155 5775 MCSO0 -
Summary of each worse mode
Mode Modulation Ch. ('lz\;aqz) (dléi\@%) (dléiun\]/i/tm) M(?jrg)in Pol. Z?/Zk Result | Remark
802.11ac VHT80 | 42 | 5149.76 49.41 54.00 -4.59 V | AVERAGE | Pass | Band Edge
! 802.11ac VHT80 42 | 10420.00 45.88 68.20 -22.32 \% PEAK Pass Harmonic
802.11ac VHT80 58 @ 5351.00 48.61 54.00 -5.39 V | AVERAGE Pass | Band Edge
2 802.11ac VHT80 58 | 10580.00 45.43 68.20 -22.77 H PEAK Pass Harmonic
802.11ac VHT80 106 5459.92 50.94 54.00 -3.06 V | AVERAGE Pass | Band Edge
3 802.11ac VHT80 106 | 11060.00 43.94 54.00 -10.06 V | AVERAGE Pass Harmonic
802.11ac VHT80 | 122 = 5456.56 39.42 54.00 -14.58 V | AVERAGE | Pass | Band Edge
N 802.11ac VHT80 122 11220.00 47.52 54.00 -6.48 V | AVERAGE Pass Harmonic
802.11ac VHT80 155 5634.40 50.96 68.20 -17.24 \% PEAK Pass | Band Edge
> 802.11ac VHT80 155 | 11550.00 50.32 54.00 -3.68 V | AVERAGE Pass Harmonic
Sporton International Inc. (Kunshan) Page Number : Al of A30
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1
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
U-HIHA-U-N-2A -2 ] | |7 UNHUMZAUNI-ZC
[ Al
1
489 449 WWWWW
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 51449 56.41 74.00 -13.59 42,16 34.13 10.60 36.48 0.00 358 326 PEAK 1 5210.00 87.07 ------ - 7870 34.34 10.67 36.64 0.00 358 326 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
i LN 1
[ Al
-N-ELATL-2-U-I-2CAVG) L L ULNIA-ANT-2A U-NI-2CRRYG)
48 i 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 514176 41,51 54.00 -12.49 33.26 34.13 10.60 36.48 0.00 358 326 AVERAGE 1 5210.08 78.65 ------ - 76.28 34.34 10.67 36.64 0.00 358 326 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A2 of A30

TEL : +86-512-57900158




samran . FCC RF Test Report Report No. : 970101-01A

Pol. Horizontal Fundamental
mLeveI(dBlNIm)
1134
5
PRl
\ U-H0-A-U-N-2- A2
654 |
1
488 MW\W ‘MW)'""’J o ML' ek mw\ "'M,v'm“ i
Peak ' Blank
1§
163
m 5256, 5292, . 5364, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 538.40 43.00 74.00 -26.00 3B.04 3450 1077 3.2l Q.00 38 326 PEAC

Lol

1134

\ U-NIH-U-NI-2A-U-NI-2CAVE)|

Avg - Blank

520 5256 5292, 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 536310 38.73 34.00 -15.07 19.84 3450 10.75 3636 Q.00 358 326 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 A3 of A30
TEL : +86-512-57900158



s=amranas. FCC RF Test Report Report No. : 970101-01A
1
Mode Band Edge - L
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Vertical Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
s s !
i LN
U-HIHA-U1-N-2A LA 2C ] | | UNHUMZAUNILZC
[ 1 | \ Al
48 48 W
Peak
128 pge
163 163
sl LKA 5164, 5156, 528, 5260 100 0. o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 5147.84 58.28 74.00 -15.72 50.01 34.14 10.61 36.48 0.0 267 3L PEAK 1 5210.00 95.48 ------ - B7.18 34.20 10.65 36.63 0.00 267 311 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-NI-AEUNT-2A-U-I-2CHAVG) U-N-A-A-N-2A-U-I-2CERYG)
41 —_ — [ S — | |
48 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 514376 49.41 54.00 -4.59 4114 34.15 10.61 36.49 @.00 267 311 AVERAGE 1 5210.00 87.2 ------ - 7899 34.28 10.65 36.63 0.00 267 311 AVERAGE
Sporton International Inc. (Kunshan) Page Number : A4 of A30

TEL : +86-512-57900158




samran . FCC RF Test Report Report No. : 970101-01A

Pol. Vertical Fundamental

Lol

1134

)
L

U-H0-A-U-N-2- A2

ﬁﬂll (7]

34 MMWMWM !

”"Wwwi‘u“lﬂi' M }ur I U.l_M’;. il JF. ',,.l'y'"r"‘v‘y
Peak Blank

0§

163

m 5256, 5292, . 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5390.68 49.04 74.00 -24.% 40.20 3450 1075 3643 000 267 LI PEA

Lol

1134

U-NIH-U-NI-2A-U-NI-2CAVE)|

Avg [ : Blank

520 5256, 5292, 5328, 5364, 5400
Frequency (MHz)

Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533030 39.24 54.00 -14.76 30.41 3450 10.75 3642 Q.00 267 311 AVERAGE

Sporton International Inc. (Kunshan) Page Number : A5 of A30
TEL : +86-512-57900158



saronas. FCC RF Test Report

Report No. : 970101-01A

1
Mode Harmonic
U-NII-1_5.15-5.25_802.11ac VHT80_CH42_5210MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 o5
i NN 3 U UM
A ) - I R -
850 650
L UNE-2A UARZCIG) L L UANAUNRCAG)
Peak L ! 4 ,,,JWWWWWW
Avg 15 15
163 16
0 g200. 11400, 13600, 15800, 18000 7000 9200, 11400, 13600, 15400, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark
Modidde B BN Bn B B 6 o g Mdindis B BN B B B 6 o dg
1 1042000 45.79 68.28 -22.41 59.51 37.49 15.51 66,72 0.08 -~ PEAK 1 1042000 45.58 68.20 -22.32 59.60 37.49 15.51 6672 0.00 -~ PEAC
Sporton International Inc. (Kunshan) Page Number 1 A6 of A30

TEL : +86-512-57900158




saronas. FCC RF Test Report

Report No. : 970101-01A

2
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz
Pol. Horizontal Fundamental
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
U-HI-A-U-N-2A -2 ] | U LA U2
[ Al
1
4E'HWM\M\ 48
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg MEaBWE B BN & & & & o dg
1 51472 58.57 74.00 -13.43 .42 .04 10.57 36.46 0.00 369 325 PEAK 1 5290.00 86,77 ------ - 78,07 3450 10.72 36,52 0.80 369 325 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
K K ;
[ Al
U-N-AELN-2A-U-I-2CHAVG) L L NN 28 U-N-2CEAG)
48 n 48
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark

B B B B B & o deg
1 51309 49.63 54.00 -13.32 32.46 34.10 10.59 36.47 0.00 369 325 AVERAGE

B B A B B B @ deg
1 5290.00 78.80 ------ ------ 7612 3449 10.72 36.53 0.00 369 325 AVERAGE

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number : A7 of A30




samran . FCC RF Test Report Report No. : 970101-01A

Pol. Horizontal Fundamental

1.mLeveI(tll!!l\l'lln)

1134

5

PRl

VW\ U-H0-A-U-N-2- A2

654 |

488 MMWVWL vﬂ'nlwluulvlrn ‘,‘,”L‘MJ V"\J“M‘r”i Vl\'llvl'] o
Peak Blank

1§

163

5300 5320 5340, 5260 5380, 5400

Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5390.00 50.8 74.00 -23.70 4147 3450 1075 3644 Q.00 369 305 PEAC

mLeveI(dBiNIm)
1134
5
B
654 \ﬁ
U-NA-L2A-U-H-2C AV
e 1
Avg ey Blank
1§
163
5300 5320 5340, 5260 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark
MedaBNn B BN Bk & B & a g
1 535440 41.64 54.00 -12.36 32.80 34.50 10.75 36.41 @.00 369 325 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A8 of A30

TEL : +86-512-57900158



saronas. FCC RF Test Report

Report No. : 970101-01A

2
Mode Band Edge - L
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58_5290MHz
Pol. Vertical Fundamenta
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
U-HIHA-U1-N-2A-UNE-2C ] | U LA U2
[ j Al
48 ! 48
e 'n'hM'l‘wM.vivh‘v“*lhw Ty J"n‘v‘rs"”!n i’f g
Peak
15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4600, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BN B BN Bk & 6 B o dg MEaBWE B BN & & & & o dg
1 5123.84 49.73 74.00 -14.27 4155 3407 10.58 36.47 0.0 271 31 PEAK 1 5200.00 93.81 ------ - 85,24 34.44 10.78 36.57 0.8 71 310 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-AEL-N-2A-U-I-2CHAVG) . L U-N-A-A-N-2A-LI-2CANG)
48 i 48 ‘EN\"
Av
g 15 35
163 163
sl LKA 5164, 5156, 528, 5260 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 S130.68 40.87 54.00 -13.13 32.64 34.11 10.60 36.48 0.00 271 310 AVERAGE 1 5290.00 85,95 ------ - 7.2 450 1073 36,58 6.00 271 310 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 A9 of A30

TEL : +86-512-57900158




samran . FCC RF Test Report Report No. : 970101-01A

Pol. Vertical Fundamental
ImLeveI(dBile)
1134
5
Ay
B M
\\ U-H0-A-U-N-2- A2
654 W
R
s M,
Peak - Blank
163
5300 5320 5340, 5260 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533440 5596 74.00 -18.M4 47.10 3450 1075 3641 000 71 310 PEAC

Lol

1134

| A,
K -

U-NIHA-U-N-24-U-H-2C{AVG)
a8 \A ) —
Tk,
Avg M Blank
5
16
5300 530, 5340, 5360, 5380, 5400
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 533100 43.61 34.00 -5.39 39.79 3450 10.75 36.43 Q.00 71 310 AVERAGE

Sporton International Inc. (Kunshan) Page Number 1 A10 of A30
TEL : +86-512-57900158



saronas. FCC RF Test Report

Report No. : 970101-01A

2
Mode Harmonic
U-NII-2A_5.25-5.35_802.11ac VHT80_CH58 5290MHz
Pol. Horizontal Vertical
o Level (dBuVim) o Level (dBuVim)
1138 1134
95 o5
i U TN f UNA TN
I R | B _ I ) _
850 5.0
— - L o VAHLUNEADALCAG) _ UL LA UNIECIAVG)
Peak 448 | 5 44
Avg 15 15
163 16
0 g200. 11400, 13600, 15800, 18000 7000 8200, 11400, 13600, 15400, 181000
Frequency (MHz) Frequency (MHz)
Linit Resd  Ant Cable Preamp  Aux  APos TPos Linit Resd  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark Freq Level Line Margin Level Factor Loss Factor Factor Remark

g dewv dBm B B B

deg 6 dw dBm B & B o deg
1 1050.00 45.43 6328 -20.77 SB.E7 359 1583 6666 0.8 -~ PEAK 1 10580.00 45.03 68.20 -B.17 5840 3.6l 1565 66.65 .08 -~ PEAK
Sporton International Inc. (Kunshan) Page Number 1 All of A30

TEL : +86-512-57900158




saronas. FCC RF Test Report

Report No. : 970101-01A

3
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
s 175 1
813 3
LLLL L T ML T AL
5.0 50
“ 488 W
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
T 547.12 50.92 74.00 -23.08 41.62 34.5 10.83 36.88 0.0 281 223 PEMK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5469.36 52.44 68.20 -15.76 43.07 3457 10.85 36.05 0.0 281 223 PENK 1 5930.08 9219 ------ - B2.74 34.60 10.92 36.67 0.00 2B1 223 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-N-A-AL M- 2A-UL-2CHAVG) L L NN 28 U-NI-CIAVG)
48 1 48
Av
g 15 35
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 543830 43.27 94.00 -10.73 33.94 34.56 10.84 36.87 0.00 261 223 AVERAGE 1 5930.00 83.74 ------ -oe- 7429 34.60 10.92 36.67 0.00 281 223 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al2 of A30

TEL : +86-512-57900158




samran . FCC RF Test Report Report No. : 970101-01A

Pol. Horizontal Fundamental

Lol

1134

U-HIHA-U-N-2A U2

b T T T N S e

Peak Blank
5
16
5685 5101, 5n. 5733, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 573140 50.07 68.20 -18.13 40.19 34.69 L1 36.00 000 28 103 PEAC

Sporton International Inc. (Kunshan) Page Number 1 A13 of A30
TEL : +86-512-57900158



s=amranas. FCC RF Test Report Report No. : 970101-01A

Mode Band Edge - L

U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz

Pol. Vertical Fundamenta
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 113§
1
s 175
813 3
Ll ol o ot AT
5.0 50
4E'E,MwNmeWWMMMMMWMM Py W
Peak
15 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4600, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5459.92 6178 74.00 -12.30 52.36 34.56 10.84 36.86 0.80 295 306 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 5460.% 61.81 68.20 -6.39 52.47 3456 10.84 36.06 0.00 295 306 PEAK 1 5330.00 10,58 ------ ------ 9114 34.60 10.93 36.69 0.80 295 306 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 1
i LN
[ Al
1N N2 U-H-2CHAVE, L L NN 24 U-I-CTAVG)|
48 48 \_’v\-
Av
g 15 35
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5439.90 58.94 54.00 -3.06 41.60 34.56 10.54 36.06 0.60 295 386 AVERAGE 1 5930.00 92.14 -----v -ooee- B2.69 34.60 10.92 36.67 0.00 295 306 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al4 of A30

TEL : +86-512-57900158




samran . FCC RF Test Report Report No. : 970101-01A

Pol. Vertical Fundamental

Lol

1134

U-HIHA-U-N-2A U2

488 |
T T Wb A b ot AN SLLA R i Al L)
T e e R L AR R e

Peak Blank
5
16
5685 5101, 5n. 5733, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 57740 5100 68.20 -17.20 4101 3477 1LID .00 Q.00 295 306 PEAC

Sporton International Inc. (Kunshan) Page Number 1 Al15 of A30
TEL : +86-512-57900158



saronas. FCC RF Test Report

Report No. : 970101-01A

3
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT80_CH106_5530MHz
Pol. Horizontal Vertical
1‘" Level (dBuVim) pLevel 6BuVim)
1138 1138
175 075
#3 Bl U DA ZA DS
U022 NI-UNLZA DN
L AN B _
B — 854
L O NN —_— | — o MG
Peak 484 i A 48 WWWMWMWWM
Avg . y 4
16.3
163
0 7000 8200, 11400, 13600, 15800, 18000
7000 8200, 11400, 13600. 15800. 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read dnt Cable Preamp  Aux #Pos Thos Freq Level Line Margin Level Factor Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBv/n  dB dBW B B8 B A8 o dg
Mz dBulfn B/ @B BV B B OB B m deg 1 116.00 43.51 7480 -25.49 60.92 37.95 16.08 66.44 808 W0 B PEAC
1 11060.08 45.54 74.00 -28.46 57.95 37.95 16.88 66.4 0.0 - -- PEAC 1 11060.00 43.%4 54.00 -10.06 56,35 37.95 16.08 6644 0.00 300 0 AVERAGE
Sporton International Inc. (Kunshan) Page Number 1 Al6 of A30

TEL : +86-512-57900158




SPORTON LAB.

FCC RF Test Report

Report No. : 970101-01A

Pol. Horizontal Vertical
o Level dBulim) e i)
1l 1)
400 00
ULNA-LNT-28-ULEC UNLUNIIAL
Tl I
Il T LT M= 7 L[]
Peak il
T  URERRUN ) il NI LA
Avg T° B ' o
1] W LJ MW g vy " W
MWWWMMWW’ P Bl i g
kil 0
180 150
L 400, 16800, JHai, 35600, 40000 18000 40, 18800, 1, bl 4000
Frequency (Hz) Frequency (WHr)

Sporton International Inc. (Kunshan)
TEL : +86-512-57900158

Page Number 1 Al7 of A30




SPORTON LAB.

FCC RF Test Report

Report No. : 970101-01A

QP

Pol. Horizontal Vertical
Level {dBuV/m) Level {dBuV/m)
® UNIH-UNIZAUN o U-NI-1-U-NI-28-U-N
0 | 51 |
g ) . g :
]
1 A M‘NMA § b 2 ) / \ o
e mata i
N g
Peak f 1w

30100, 200. 300. 400. 500. 600. 700 800. 900. 1000 30 100, 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)

Over Limit ReadAntenna (able Preamp A/Pos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Level Limit Line Level Factor Loss Factor Remark Pol/Phas Freq Level Limit Line Level Factor Loss Factor Remark Pol/Phas

MHz dBuw/m  dB dBuV/m dBuV dB/m  dB  dB  m  deg MHz dBuv/m  dB dBuV/m dBuV dB/m  dB  dB  m deg
1 152.22 29.82 -14.48 43.58 43.6@ 16.33 1.86 32.82 --- Peak HORTZONT 1 49.40 29.68 -18.32 40.00 46.87 14.69 1.e4 32.92 VERTICAL
2 247.28 37.44 -8.56 46.00 49.56 18.25 2.40 32.77 --- Peak HORTZONT 2 152.22 30.94 -12.56 43.58 45.52 16.38 1.86 32.82 VERTICAL
3 365.62 34.15 -11.85 46.00 43.32 20.82 2.91 32.99 ---  --- Peak HORTZONT 3 248.25 33.62 -12.33 46.80 45.68 18.38 2.41 3..77 VERTICAL
4 416.86 39.33 -6.67 46.00 47.18 21.95 3.11 32.91 --- Peak HORTZONT 4 365.62 4L.51 -4.19 46.08 50.983 20.32 2.91 32.98 VERTICAL
5 458.74 39.54 -6.46 46.00 46.59 22.72 3.27 33.84 - Peak HORIZONT 5 413.15 41.44 -4.56 46.00 49.33 21.99 3.18 32.39 VERTICAL
6 758.47 28.81 -17.19 46.8@ 31.48 25.98 4.21 3278  --- --- Peak HORIZONT 6 455.83 35.32 -10.68 46.00 42.45 22.65 3.26 33.4 -~ --- Peak VERTICAL

Sporton International Inc. (Kunshan) Page Number 1 A18 of A30

TEL : +86-512-57900158




saronas. FCC RF Test Report

Report No. : 970101-01A

Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Horizontal Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 1138
s 175 1
813 3
U-H-A-U-N-2-UAT-2C mhp I inN e N2 U-N-2C
5.0 50 -
iy * 2
o oo Rl b R ) ol
Peak
125 s
163
163
G 5382 514, 5445, 5418, 510 [
Frequency (MHz) 1000 0. o, 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read  Ant Cable Preamp  Aux Aos TPos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 543512 45.08 74.00 -25.92 38.83 34.54 10.81 3618 0.0 328 195 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 S468.88 47.53 6B.20 -10.67 38.16 34.57 10.85 36.05 0.00 320 195 PENK 1 5610.00 98.89 ------ - BL.34 34.60 10.99 36.24 0.00 320 195 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95
1
i LN
[ Al
U-NI-A-A M- 2A-UL-2CAVG) L L NN 24 U-NI-CEAVG)
48 1 48
Avg b _— (ST
15 35
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg
1 5406.48 39.22 54.00 -14.78 30.07 34.51 10.78 36.14 0.00 320 195 AVERAGE 1 5610.08 82.78 ------ - 7343 34.60 10.99 36.4 0.00 320 195 AVERAGE
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Pol. Horizontal Fundamental

Lol

1134

U-HIHA-U-N-2A U2

- A et
Peak Blank
5
16
5685 5101, 5n. 5733, 5748, 5765
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark

Moz dBuV/m dBuv/m B cBw B B B B o deg
1 5739.40 50.54 68.20 -17.66 40.53 3478 LLID 3601 .00 30 195 PEAC
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4
Mode Band Edge - L
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122_5610MHz
Pol. Vertical Fundamental
mLeveI (dBuVIm) : o L8Yel ({BUVim)
134 1138
s 175 1
813 3
U-H-A-U-N-2-UAT-2C T ML LT LA LA N2
5.0 50
1 2
48 PATA Y or AT Wy ot 4838 w
Peak
125 s
163
163
G 5382 5414, 5445, 5418, 510 [
Frequency (MHz) 1000 . o, 4500, 5600. 000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos N
Freq Level Line Margin Level Factor  Loss Factor Factor Remark Linit Read At Cable Preamp  Aux APos Thos
- Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mz dBuv/m dBuv/m  dB dBwv dB/m 4B A8 dB o deg -
1 5430.00 48.62 74.00 -25.38 39.38 34.53 10.81 36.18 0.6 34 240 PEAK Wiz duv/m dBuv/m @B oBV dBfm B A8 B om deg
1 546048 47.89 68.20 -10.31 30.55 3456 10.84 36.06 0.0 34 240 PEXK 1 5610.08 97.38 ------ - B6.03 34.60 10.99 36.24 0.00 304 240 PEAK
11nLe\leI (dBuVIm) 11"Lewel (dBuVim)
113§ 113§
95 95 i
i LN
[ Al
U-NI-A-A M- 2A-UL-2CAVG) L L NN 28 U-I-CIAVG)
) 1 4a.a L\/\M
15 35
163 163
B30 53 §4td, 5446, 5418, 510 100 . o, 4500, 5600. 00
Frequency (MHz) Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos  TPos Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Renark Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Mo BNE B BN B & 6 B o dg Ml B B BN B & & & o dg

1 5436.56 39.42 54.00 -14.58 30.89 34.56 10.84 36.07 0.00 304 240 AVERAGE

B6.49 34.60 10.99 36.24 0.00

304 240 AVERAGE
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Pol. Vertical Fundamental
13!’Level(cmu\mn)
1138
5
03
650
il 1
48 MMMMM o
Peak Blank
5
163
5685 5701, 5. 5733,
Frequency (MHz)
Linit Read At Cable Preamp  Awx
Freq Level Line Margin Level Factor  Loss Factor Factor
MBNBNE B B B B B B o e
1 5726.60 51.44 68.20 -16.76 4159 34.68 1118 36.01 0.00
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Report No. : 970101-01A

4
Mode Harmonic
U-NII-2C_5.47-5.725_802.11ac VHT80_CH122 5610MHz
Pol. Horizontal Vertical
1‘" Level (dBuVim) pLevel 6BuVim)
1138 138
175 075
n3 B UNUNI AU
UNI-U-NI-28 402 NE1-UNZAUN:
L AN B _
B — 854
UL U N2V S e )
— 1 ] m n 484 AN
Peak s RPN Ly
Avg . 4
16.3
163
0 7000 8200, 11400, 13600, 15800, 18000
7000 g0, 11400, 13600, 15400, 18000 Frequency (MHz)
Frequency (MHz)
N Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read  Ant Cable Preamp  Au APos Tos Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBul/mdBv/n  dB dBW B B8 B A8 o dg
Mz dBulfn B/ @B BV B B OB B m deg 1 1128.00 50.26 7480 -3.7¢ 6137 3888 1618 66.37 808 159 6 PEAC
1 11220.00 45.84 74.80 -28.16 57.95 38.08 16.18 66.37 0.8 - -- PEAC 1112000 47,50 54.00 -6.43 S9.63 30.08 1618 66.37 Q.00 29 6 AVERAGE
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5
Mode Band Edge - L
U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz
Pol. Horizontal Fundamental
1 1o L¥el (dBuVim) : o L8Yel ({BUVim)
i
975
95 1
813
3 H3
0 1y T i L3
14 Al
L e
bl
48
325
Peak
3 325
163
5600 5680, 5760, 5840, 5920, fi000
Frequency (MHz)
v
1000 . o, 4500, 5600. 00
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
_rWH:MM_dBWM_dB_dB_dB_m_dEg Lm‘ut‘ ‘ Read  Ant Cable Preamp  Aux APos TPos
1 SemAD 4050 GR.00 2065 .01 G0 1LEL B3 0.00 36 200 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 5650.60 45.98 66.20 -22.22 36.63 34.60 11.67 36.32 .08 316 202 PEAK R EEE———————,
3 STRAB0 SL73 10665 5490 42.02 ML 1L1S .05 0.00 316 200 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 5720.08 S1.06 110.90 -59.82 41.28 34.66 1117 36.03 0.00 316 202 PEX T 57508 9121 - - 8126 34.83 1L15 36.67 0.0 316 202 PEAK
11"Lewel (dBuVim)
113§
95
1
LN
Al
I N N L
4EIB L’W
Avg Blank
35
163
v
1000 0. o, 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Ml B B BN B & & & o dg
1 5775.00 83.53 ------ - 7352 34.83 1125 36.67 0.00 316 202 AVERAGE

Sporton International Inc. (Kunshan)
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Pol. Horizontal Fundamental

1 Level (dBuVim)

- \

975 \
03 pramfls

[ ] 0N
4
ol { T \QM wl 2 ok g 3 4

el e N i

E

Peak * Blank

5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos

Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5854.80 48.76 111.36 -62.68 38.59 35.81 11.34 36.18 0.88 316 202 PEAK
5872.40 4.9 106.63 -57.13 38.84 35.84 1135 36.33 0.6 316 202 PEAK
5924.80 48.55 68.35 -19.88 38.63 35.12 11.46 36.60 0.66 316 202 PEAK
5944.48 50.48 60.20 -17.88 40.47 35.14 11.42 36.63 0.68 316 202 PEAK

T
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Mode Band Edge - L

U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz

Pol. Vertical Fundamental
1 1o L¥el (dBuVim) : o L8Yel ({BUVim)
i
975 1
95
813
3 H3
850 14 | | 1 U3
19 Al
N w
48
325
Peak
3 35
163
5600 5680, 5760, 5840, 5920, fi000
Frequency (MHz)
v
1000 . o, 4500, 5600. 00
Linit Read  Ant Cable Preamp  Aux  APos  TPos Frequency (MHz)
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
_rWH:MM_dBWM_dB_dB_dB_m_dEg Lm‘ut‘ ‘ Read  Ant Cable Preamp  Aux APos TPos
1S40 505 GR.0 7.8 ALGL G LIS B0 0.00 2 303 PEM Freq Level Line Margin Level Factor  Loss Factor Factor Remark
2 SESLAD 50.75 6930 -18.60 4139 .60 1LA7 {31 008 287 303 PEM - . . .
3570640 59.67107.89 -47.40 49.95 M6 LIS .05 0.00 20 303 PEM Mz BuV/n BuV/m dB B dBfm B BB B o deg
4 SL 59.23 113.64 441 49.02 M66 ILI7 .02 000 287 303 PEAK 1 5775.00 98.02 ------ - 8801 .85 1L26 3610 0.00 287 303 PEAK
11"Lewel (dBuVim)
113§
95 1
LN
Al
I E N L
4EIB kﬁ.
Avg Blank
35
163
v
1000 . o, 4500, 5600. 00
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux APos TPos
Freq Level Line Margin Level Factor  Loss Factor Factor Remark
Ml B B BN B & & & o dg
1 5775.00 9812 ------ - 8611 34.83 1125 36.67 0.00 287 303 AVERAGE
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Pol. Vertical Fundamental
1 Level (dBuVim)
" \\\
975
A
013
J H UNIL)
ol W 7
ol J b MW ol 3ot
e et A
R
Peak Blank
1 k|
5600 5680, 5760, 5840, 5920, 6000
Frequency (MHz)
Linit Read  Ant Cable Preamp  Aux  APos  TPos
Freq Level Line Margin Level Factor Loss Factor Factor Remark

MHz dBuV/m dBuv/m  dB dBuV dB/m A8 A8 dE o deg
5852.80 58.89 115.92 -57.83 47.91 35.81 11.33 36.16 0.66 287 303 PEAK
5836.80 58.15 110.48 -52.25 48.6@ 35.81 11.34 36.20 0.8 287 303 PEAK
5923.60 49.58 69.23 -19.65 39.66 35.12 11.46 36.60 0.66 287 303 PEAK
5945.60 50.29 66.2 -17.91 40.35 35.15 11.42 36.63 0.88 287 303 PEAK

T
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5
Mode Harmonic
U-NII-3_5.725-5.85_802.11ac VHT80_CH155_5775MHz
Pol. Horizontal Vertical
1‘" Level (dBuVim) pLevel 6BuVim)
1138 1134
175 15
K i g U3
A o 1 L T g A e O S O s N
50 — 4.
N3G _— L WG
— 7 T T m 44
Peak 484 empE———— MWMWW
Avg s 3§
16
163
[ 7000 8200, 11400, 13600, 15400, 18000
7000 9200, 11400, 13600, 15800, 18000 Frequency (MH)
Frequency (MHz)
N Linit Read  Ant Cable Presmp  Aux APos TPos
Linit Read  Ant Cable Preamp  Au APos Tos Freg Level Line Margin Level Factor  Loss Factor Factor Remark
Freq Level Line Margin Level Factor Loss Factor Factor Remark -
- Mz dBuv/mdBuv/m  d8 dBw dBm B A8 B n deg
Mz dBulfn dBuv/m B OBV B B OB B o deg 1 11556.08 52.61 74.88 -21.39 64.11 38.34 16.39 66.13 .00 253 12 PEAC
1 11550.08 46.22 74.80 -20.78 57.72 38.34 16.39 66.23 8.0 - -- PEAK 1 11550.00 50.32 54.80 -3.68 6L.82 38.34 16.39 66.23 0.08 253 12 AVERAGE
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Pol. Horizontal Vertical
1 Level (dBuVim) | Level (dBuvim)
1050 1150
a0 900
—— UL 1] — UL
Amminl iy LT 0 y iy
Peak
i N T I N T
Avg " o MW 5 ‘ i i ~W”‘“WW
# WWWMMW” e T MMWM’VWW‘ A A
0 00
f5( fa
1800 740, 00 10, 00, 4 18000 240, 26800, A, 35600, 40000
Frequency (MHz) Frequency (WHz)
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Pol. Horizontal Vertical
Level (dBuvim) L evel (dBuVim)
! 0
e N3 50, U
- -
[ [ 4
1. I 3 58 A0, [ 5
2 2 WA ! P e ot , 2 . MMWM "
2 A /\ \.‘H 20,
M| ‘ w R W
Peak 10 '
A0, 10,
30 100, 200. 300 400 500, 600. 700 800. 900, 1000 30 100. 200. 300. 400. 500. 600. 700. 800. 900. 1000
Frequency (MHz) Frequency (MHz)
Over Limit ReadAntenna Cable Preamp AfPos T/Pos Over Limit ReadAntenna Cable Preamp A/Pos T/Pos
Freq Llevel Linit Line Level Factor Loss Facter Remark  Pol/Phas Freq Llevel Limit Line Level Factor Loss Factor Remark  Pol/Phas
MHz dBuV/m B dBuV/m dBuv dB/m  dB8  dB  m  deg Mhz dBuv/m  dB dBuv/m dBw dB/m dB B cm deg
1 93.05 19.84 -23.66 43.50 35.52 15.73 1.45 32.86  ---  --- Peak HORIZONT 1 49.48 26,68 -13.32 40.00 43.87 14.69 1.84 32.92 -- --- Peak VERTICAL
2 152.22 30.62 -13.48 43.50 44.68 16.33 1.86 32.82 ---  --- Peak HORTZONT 2 152.22 30.94 -12.56 43.5@ 45.52 16.33 1.86 32.82 -~ - Peak VERTICAL
3 247,28 38.44 -7.56 46.88 50.56 18.25 2.48 32.77  ---  --- Peak HORIZONT 3 248.25 33.62 -12.38 46.00 45.68 18.38 2.41 30.77 == --- Peak VERTICAL
4 314,21 33.92 -12.68 46.00 44.43 19.64 2.70 32.85 ---  --- Peak HORIZONT 4 365.62 41.81 -4.19 46.80 50.98 20.82 2.91 32.98 - - Peak VERTICAL
5 416.06 48.33 -5.67 46.88 48.18 21.95 3.11 32.91 - --- Peak HORIZONT 5 413,15 41.44 -4.56 46.00 49.33 21.98 3.10 32.89 - --- Peak VERTICAL
6 458.74 48.54 -5.46 46.80 47.59 22.72 3.27 33.84  ---  --- Peak HORTZONT 6 455.83 35.32 -10.68 46.80 42.45 22.65 3.26 33.04 == --- Peak VERTICAL
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Appendix B. Duty Cycle Plots

Band Duty Cycle(%)

T(ms)

1/T(kHz)

VBW
Setting

5GHz 802.11ac VHT80 55.16

0.246

4.065

4.3kHz

802.11ac VHTS80

KEYSIGHT _ I  #Alten 1048
L

1 Spectium
Scale/Div 10 dB

gy,

praprilegbingd g -

ICenter 5.210000000 GHz #Video BW 8.0 MHz
#Res BW (-6dB) 10 MHz

5 Marker Table

Mode Trace Scale Function
N 1 t
A1 1
A1 i

diAwg Type: Power (RM!
Trig: Free Run

airbbefsbgmma

L,mt-«, 4 RN

Sweep 2.00 ms (1001 pts)

Function Width Function Value

£ Marker

Select Marker

Delta (&)

M
On
< Marker Settings
iagram
All Markers Off

‘Couple Markers
On
Off

Off
Delta Marker
(Reset Del
off
Di

Peak
Search

Pk Search
Config

Properties

Marker
Function

Marker—

Counter
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